Art.Nr. 8822287
2024-12

permgbil pemibera
MONTERINGSANVISNING

Vinkelstillbar Fotplatta Carbon $3/U3

Ing&ende artiklar & Verktyg

Art.Nr 651408B Fotplatta S3 Vinkelstallbar
Art.Nr 6515088 Fotplatta U3 Vinkelstallbar

(BB stdr for fotplattans bredd)

Foljande verktyg behdvs fér att montera fotplattan
pé rullstolen.

- Insexnyckel 3 mm
- Insexnyckel 5 mm

fiem no | gty Swedish Description English Description Weight PartNo
1 1 |Platta carbon (3mm) Plate carbon (3mm) 126.14 [See table
2 1 |Fastsida Fotplatta carbon va Attachment foot plate carbon left 73.42 |6506011
3 1 |Fastsida Fotplatta carbon hé Attachment foot plate carbonright | 73.42 [6506012
4 4 |Bult MELCéS M5x12 FZB Svart BN 1206 M5x12 Oxidized Black 2.34 |6004512C
5 4 |Bult MELCéS M5x8 FISV Bolt MELCéS M5x8 FZSV 3.02 |6004588
6 4 |Nitbricka M5x13x1 fzb Washer M5x13x1 0.86 [8000513
7 4 [Mutter DIN 985 M5 Iag nylock fzb Lock nut DIN 985 steel M5 fzb 1.21 [7000050
8 2 |Faste vinkelstallbar fotplatta Attachment angle-adjust. foot plate| 37.05 |6506050
9 1 |Klamma B3 Sida kpl hd Clamp B3 Side cpl. right 73.82 |4234042
10 1 |Kidmma B3 Sida kpl v& Clamp B3 Side cpl. left 73.82 4234041
11 4 |Bult MC6S Méx18 12.9 FISV Bolt MC6S Méx18 12.9 FISV 7.04 [6002648
12 1 |Vadband Panthera Calf strap Panthera 42.0 |See table
Sprangskiss Fotplatta Carbon Assembly Assembly Pos 1 Pos I Pos 12
Art.No Description Part. No Width (A) Part. No
$3
6514030 |Fotplatta S3 vinkelstallbar br 30 6500238 238 3700230
6514033 Fotplatta S3 vinkelstallbar br 33 6500268 268 3700230
6514036  |Fotplatta S3 vinkelstdllbar br 36 6500298 298 3700233
6514039 Fotplatta $3 vinkelstéllbar br 39 6500328 328 3700236
6514042  |Fotplatta S3 vinkelstallbar br 42 6500358 358 3700239
6514045  |Fotplatta S3 vinkelstallbar br 45 Note 1] 388 3700242
6514050 [Fotplatta S3 vinkelstallbar br 50 Note 1) 438 3700245
u3
6515033 Fotplatta U3 vinkelst@llbar br 33 6500188 188 3700230
6515036  |Fotplatta U3 vinkelstallbar br 36 6500218 218 3700230
6515039 Fotplatta U3 vinkelstallbar br 39 6500248 248 3700233
6515042  |Fotplatta U3 vinkelstdlibar br 42 6500278 278 3700236
6515045  |Fotplatia U3 vinkelstallbar br 45 6500308 308 3700239

Note 1) Manufactured (6 mm) by Special Adaptation at Panthera



Art.Nr. 8822287

pe erbﬂ - 2024-12
MONTERINGSANVISNING

Skruva fast klammorna (8-10) i énskad hajd pé
fotplattans fastsidor (2,3) med 2 st bult (5). Anvénd

en insexnyckel 3 mm.

OBSI Se till att kldammorna ar vanda at ratt hall (i
enlighet med bilden).

Vi rekommenderar att ha eft tomt hél mellan
bultarna.

Placera ut fotplattan med klédmmor i énskad hajd
p& ramroret.

Féll ihop klammorna och skruva fast dem i det
dnskade laget med 1 st bult (11). Anvand en
insexnyckel 5 mm.




Art.Nr. 8822287

pe rmObﬂ - 2024-12
MONTERINGSANVISNING

Dra fotplattan till dnskad vinkel och fast den genom
att dra &t 1 stbult (11) p& baksidan av kldmman.

Anvénd insexnyckel 5 mm.

Om det 6nskas, montera vadbandet (12) genom att
tra det genom de tv& hdlen bak pd fastsidorna
(2,3) och fast kardborren.

Klart!




Art.Nr. 8822287

pe rmObﬂ - 2024-12
MONTERINGSANVISNING

Alternativ montering

Onskas ett hdgre lage pa fotplattan eller en annan
vinkel kan fotplattan monteras som bilden visar.

Lossa bulten {11) p& baksidan av kldmmorna samt
de 2 st bultarna (5) pé fotlplattans fastsidor.

Rotera sedan de vinkelstéllbara féstena {8) och
skruva tillbaka bultarna nér énskad hajd och vinkel
hittats.




Art.No. 8822287

pe rmObﬂ - 2024-12
ASSEMBLY INSTRUCTIONS

Footplate Carbon Angle-Adjust $3/U3

Part Numbers and Tools

65140WW Footplate S3 Angle-Adjust
65150WW Footplate U3 Angle-Adjust
(WW stands for the width of the footplate]

The following tools are needed to mount the
footplate on the wheelchair.

- Allen key 3 mm
- Allen key 5 mm

fiem no | gty Swedish Description English Description Weight PartNo
1 1 |Platta carbon (3mm) Plate carbon (3mm) 126.14 [See table

2 1 |Fastsida Fotplatta carbon va Attachment foot plate carbon left 73.42 |6506011

3 1 |Fastsida Fotplatta carbon hé Attachment foot plate carbonright | 73.42 [6506012
4 4 |Bult MELCéS M5x12 FZB Svart BN 1206 M5x12 Oxidized Black 2.34 |6004512C

5 4 |Bult MELCéS M5x8 FISV Bolt MELCéS M5x8 FZSV 3.02 |6004588

6 4 |Nitbricka M5x13x1 fzb Washer M5x13x1 0.86 [8000513

7 4 [Mutter DIN 985 M5 Iag nylock fzb Lock nut DIN 985 steel M5 fzb 1.21 [7000050

8 2 |Faste vinkelstallbar fotplatta Attachment angle-adjust. foot plate| 37.05 |6506050

9 1 |Klamma B3 Sida kpl hd Clamp B3 Side cpl. right 73.82 |4234042

10 1 |Kidmma B3 Sida kpl v& Clamp B3 Side cpl. left 73.82 4234041

11 4 |Bult MC6S Méx18 12.9 FISV Bolt MC6S Méx18 12.9 FISV 7.04 [6002648
12 1 |Vadband Panthera Calf strap Panthera 42.0 |See table

Exploded View Footplate Angle-Adjust Assembly Assembly Pos 1 Pos 1 Pos 12

Art.No Description Part. No Width (A) Part. No

$3
6514030 |Fotplatta S3 vinkelstallbar br 30 6500238 238 3700230
6514033 Fotplatta S3 vinkelstallbar br 33 6500268 268 3700230
6514036  |Fotplatta S3 vinkelstdllbar br 36 6500298 298 3700233
6514039 Fotplatta $3 vinkelstéllbar br 39 6500328 328 3700236
6514042  |Fotplatta S3 vinkelstallbar br 42 6500358 358 3700239
6514045  |Fotplatta S3 vinkelstallbar br 45 Note 1] 388 3700242
6514050 [Fotplatta S3 vinkelstallbar br 50 Note 1) 438 3700245
u3

6515033 Fotplatta U3 vinkelst@llbar br 33 6500188 188 3700230
6515036  |Fotplatta U3 vinkelstallbar br 36 6500218 218 3700230
6515039 Fotplatta U3 vinkelstallbar br 39 6500248 248 3700233
6515042  |Fotplatta U3 vinkelstdlibar br 42 6500278 278 3700236
6515045  |Fotplatia U3 vinkelstallbar br 45 6500308 308 3700239

Note 1) Manufactured (6 mm) by Special Adaptation at Panthera



Art.No. 8822287

pe erbﬂ - 2024-12
ASSEMBLY INSTRUCTIONS

Decide on a desired height and fasten the clamps
(8-10) onto the attachment plate (2,3) of the
footplate with 2 bolts (5). Use a 3 mm Allen key.

Note!l Make sure the clamps are facing the right
way (as shown in the picture).

We recommend having an empty hole between the
bolts.

Place the footplate with clamps at the desired
height on the frame tube.

Fold the clamp together and fasten it with 1 bolt
(11). Use a 5 mm Allen key.




Art.No. 8822287

pe rmObﬂ - 2024-12
ASSEMBLY INSTRUCTIONS

Move the footplate to the desired angle and secure
it by tightening 1 bolt (11) on the back of the
clamp. Use a 5 mm Allen key.

If desired, install the calf strap (12) by threading it
through the two holes at the back of the attachment
plate (2,3) and attach the Velcro.

Donel




Art.No. 8822287

pe rmObﬂ - 2024-12
ASSEMBLY INSTRUCTIONS

Alternative mounting

If a higher position or a different angle on the
footplate is desired, the footplate can be mounted
as shown in the picture.

Loosen the bolt (11) on the back of the clamps and
the 2 bolts (5) on the attachment plates.

Then rotate the angle-adjustable attachment (8) and
fasten the bolts when the desired height and angle
have been found.




